

Ant- produced Test Results HTML Report

The following is a sample of Ant- produced test results HTML report.

| | |
|---------------------|--|
| Tests | Total number of TestCases |
| Failures | Total number of failed TestCases |
| Errors | Total number of TestCases with errors |
| Success rate | Total percentage of successful TestCases |
| Time | Seconds spent to execute TestCase |
| Time Stamp | Time of executing TestCase |
| Host | Host name of the computer where TestCase is executed |

Unit Test Results

Designed for use with [JUnit](#) and [Ant](#).

Summary

| Tests | Failures | Errors | Success rate | Time |
|-------|----------|--------|--------------|--------|
| 60 | 0 | 26 | 56.67% | 65.561 |

Note: *failures* are anticipated and checked for with assertions while *errors* are unanticipated.

Packages

| Name | Tests | Errors | Failures | Time(s) | Time Stamp | Host |
|---|-------|--------|----------|---------|---------------------|-------------|
| org.springframework.samples.petclinic | 1 | 0 | 0 | 0.672 | 2009-03-11T02:22:19 | lgcns-juroh |
| org.springframework.samples.petclinic.hibernate | 10 | 0 | 0 | 8.453 | 2009-03-11T02:22:23 | lgcns-juroh |
| org.springframework.samples.petclinic.jdbc | 10 | 0 | 0 | 5.109 | 2009-03-11T02:22:35 | lgcns-juroh |
| org.springframework.samples.petclinic.jpa | 39 | 26 | 0 | 51.327 | 2009-03-11T02:22:44 | lgcns-juroh |